

**SEISMIC TESTS ON
SETLAK SET-D-FI6206
PANEL**

TEST REPORT

ON BEHALF OF: KALTES ELEKTRIK SAN. VE TIC. LTD. ŞTI.

RAT-MTL-ELE19-111-R00



MICHELE
CIVERA
19.11.2019
17:23:27 UTC

Document of 46 pages

Written:	Mauro Amadei		08/11/2019
Verified and approved:	Michele Civera		19/11/2019